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30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.24 dBm -51.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -65,16 dBém -52,16 dB
725,000 MHz 1.000 GHz 100.000 kHz 896.01648 MHz -64,82 dBm -51,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 862.50000 MHz -64.84 dBm -51.84 dB
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725,000 MHz 1.000 GHz 100.000 kHz 807.30011 MHz -64.72 dBm -51,72 dB 725,000 MHz 1.000 GHz 100.000 kHz 886.57582 MHz -64.87 dBm -51.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.46 dBm -30.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.84 dBm -30.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -50.13 dBm -37.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -50.22 dBm -37.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76731 GHz -51.94 dBm -38.94 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.79780 GHz -52.34 dBm -39.34 dB
\ ) J ( I J q wa
Date: 11.JUL.2020 03.41:58 Date: 11.JUL.2020 03:38:36
Sporton International (Kunshan) Inc. Page Number 1 A109 of A219
TEL : +86-512-57900158 Report Issued Date : Mar. 12, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : ZMOFM150NA



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 11.JUL.2020 03:43:15

Date: 11 JUL 2020 03:43:54

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.30 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm T
N - oy P | N . oy e ree]
-60 dBm
ol J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.53 dBm -51.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.77 dBm -51.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 997 66484 MHz -64,87 dBm -51,87 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.62088 MHz -65.04 dBm -52.04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.08 dBm -31.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.47 dBm -32.47 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.73 dBm -51.73 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -65.05 dBém -52.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.01648 MHz -64,81 dBm -51,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 8B87.22527 MHz -64.80 dBm -51,80 dB
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30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -64.30 dBm -51,30 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -65.15 dBm -52,15 dB
725,000 MHz 1.000 GHz 100.000 kHz 925.13736 MHz -65.02 dBm -52,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 865.79670 MHz -64.74 dBm -51,74 dB
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30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -64.89 dBm -51.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -65,17 dBém -52,17 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.78571 MHz -64,80 dBm -51,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 893.81868 MHz -64.77 dBm -51,77 dB
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30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.92 dBm -51.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.49 dBm -51.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 841.89560 MHz -64,91 dBm -51,91 dB 725,000 MHz 1,000 GHz 100.000 kHz 955 35714 MHz -64,96 dBm -51,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -48.03 dBm -35.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -48.26 dBm -35.26 dB
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0026
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0033
20 Battery End Point 0.0028
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.01 4.49 412 5.48 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.09 5.97 - - PASS
Highest CH - - - -
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.89 4.92 - - - - -
Middle CH - - - 4.89 4.85 9.79 9.81 - - -
Highest CH - - - 4.90 4.85 - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.86 - - - - - -
Middle CH - - - 4.93 - 9.63 - - - -
Highest CH - - - 4.90 - - - - - -
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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pectrum um
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.82 MHz 16.16 dam nd8 down 4.885 MHz ML TBL.64E MHZ 14.03 dam nd8 down 4.915 MHz
T 1 777.042 MHz -9.61 dBm nd8 26.00 dB TL L 777.032 MHz -12.01 dbm nd8 26,00 d8
T2 1 781.928 MHz -10.19 dém Q factor 159.6 T2 1 7B1.948 MHz -12.10 dém Q factor 159.0
L U wa L JU L]
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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204 M1[1] 14.92 dBm) 204 M1[1] 14.07 dBm)
782.01000 MHz 7 782.40000 MHZ]
10 dBm: f-'\ oy s TV s A B VT, 26.00 dB| 10 dom PPN SRR, VY.L VAT S PN 26.00 dB|
J Bwe \ 4.885000000 MHz| # Bwe 1 4.845000000 MHZ|
ad Q factor 160.1 o Q factor | 161.5
J /
¥ T T
10 df ¥ X =10 di 7’
— ! = Iy =0 A : T
ot LA A S N 1 Aty
Y %%
i
~40 dem
-50 df -50 de
60 df -0 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782.01 MHz 14,92 dBm nd8 down 4.885 MHz ML 7BZ.4 WAz 14.07 dBm nd8 down 4,845 MHZ
T 1 779.532 MHz -10.85 dbm nd8 26.00 dB TL L 779.572 MHz -11.63 dam nd8 26.00 dB
T2 1 784.418 MHz -10.90 d8m Q factor 160.1 T2 1 7B4.418 MHz -11.99 d8m Q factor 161.5
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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[@ 17k Max |
20d MILY] 14.96 dBm| 204d N mil1] 14.38 dBm|
v 78575900 MHzZ| 3 784.01000 MHz
10 cBan - e, st oy 26.00 dB 10 B L WA SN USRS 26.00 dB
. Bw | 4.895000000 MHz Bw 4.845000000 MHz
od / Q factor I‘ 160.5 o dB: Q factor 161.8]
-10 d ' -10d a ¥
\ /
-20 r " -20 ——7
VAT N s A A LV BN VAP % N
z0d - %0 dh -
~40 dBm -40 dém
50 d 50 d
60 d -60 di
70 70
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.758 MHz 14.95 dBm ndB down 4.655 MHz ML 764,01 MHz 14.38 dBm ndB down 4,545 MHz
TL 1 782.022 MHz -10.82 dém ndé 26.00 dB TL 1 7B2.062 MHz -11.71 dém ndé 26.00 d8
T2 1 786.918 MHz -11.02 dém  factor 160.5 T2 1 766,508 MHz -11.57 dém  factor 1618
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Spectrum i Spectrum =
Ref Level 24.70 cbm  Offset 4,70 b = RBW 300 kHz RefLavel 24.70 dbm  OFfset .70 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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200 T 16.80 dBm)| 20 _ MI[1] 15.23 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 784.378 MHz 16.80 dam nd8 down 9.79 MHz ML 7B0.4DZ MHz 15.23 dam nd8 down 9.81 WHz
TL 1 777.185 MHz -8.77 dBm nd8 26.00 dB T1 L 777.165 MHz -11.21 dam nd8 26.00 dB
T2 1 786.975 MHz -8.94 dam qQ factor 50.1 T2 1 7B6.975 MHZ -10.56 dam qQ factor 79.6
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Spectrum

=

Offset 470 db & RBW 100 kHz
SWT 18 ps @ YBW 300 kHz

Ref Level 24.70 dém
lo Att 30 dB
SEGL Count 100/100

Mode Auto FFT

(@ 17k Max

MI1]

20 d
781

b
I e
Bw 1

10 dBm:

2 Q factor

-10 dam

4.855000000 MHz

13.60 dBm)|
25800 MHZ|
26.00 dB|

160.9)

-20 dBm - -

-30 dam

v
A W

-40 dBm—*

ngm‘a’;

-60 d3m

70 dBm

CF 779.5 MHz 1001 pts

Span 10.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result |

Type | Ref | Tre |

ML f 13.60 dam
2,29 dBm
-12.23 dém

781.258 MHz
777.082 MHz
781.938 MHz

nd@ down
ndB
Q factor

TL
T2

1

1
-~
JL

Date: 26.JUL2020 04:2423

4,855 MHz
26.00 d8
160.9

Middle Channel / 5MHz / 64QAM
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o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 e 781.76000 i 20 : e 01,6700 i
10 de Are sl ma b5 g nds, 26.00 dB 10 de R LN i WSy 26.00 dB
10 dBm T T s 4.925000000 MHz| 10 dem f—‘ Bu Y 9.630000000 MHz
o dm ; Q factor 158.7] o ] Q factor \ 81.2
Tf Tk
-10 dam 5 -10 dam e f
i
20 dg L 20 dB ’l \
20 d8m -20 dem
A7 A DSVLY e
N — ST U W 1
aaialh -30 dBm =
-40 dBm -40 dem ¢
/
-50 dBm -50 de
L=/
60 dBm -60 dBm
70 dBm -70 dam
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7B1.76 MHz 14,44 dBm nd8 down 4.925 MHz ML TBL.62Z MHz 14,34 dam nd8 down 9.63 WHZ
T1 1 778.522 MHz -11.77 dam nd8 26.00 dB T1 L 777.185 MHz -11.73 dam nd8 26.00 dB
T2 1 784.448 NMHz -11.42 dam qQ factor 156.7 T2 1 7B6.815 MHZ -10.99 dam qQ factor 81.2
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Spectrum t"?
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 764.88 MHz 13.17 dém ndB down 4.895 MHz
T1 1 782.062 MHz -12.78 dém nds 26.00 d8
T2 1 786.958 MHz -12.50 dém  factor 160.3
< —
L JL J GHINNANND e
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - - - -
Middle CH - - - - 4.49 451 8.95 8.99 - - - -
Highest CH - - - - 4.49 4.49 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.49 - 8.97 - - - - -
Highest CH - - - - 4.48 - - - - - - -
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TEL : +86-512-57900158 Report Issued Date : Mar. 12, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : ZMOFM150NA




SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum s um &
Ref Level 24.70 cbm  Offsat 4,70 b = RBW 100 kHz RefLavel 24.70 dbm  OFfset .70 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.758 MHz 16.04 dBm ML 77E.981 MHz 15.27 dam
T1 1 777.26224 MHz 9.25 dBm Oce Bw 4,485514456 MHz T1 L 777.27223 MHz 8.76 dBm Oce Bw 4,485514486 MHz
T2 1 781.74775 MHz 9.44 dbm T2 1 78175774 MHZ 7.93 dam
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,899 MHz 14,44 dBm ML 7BD. 402 MHZ 13.72 dBm
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.141 MHz 14.38 dBm ML 764,57 MHz 14.47 dBm
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Spectrum t“%"‘ Spectrum [E‘
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LTE Band 13

Lowest Channel / 5MHz / 64QAM
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T2 1 784.24775 MHz 8.67 dam T2 1 786.5155 MHz 8.54 dam
~ I 4 - JL 4 -
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 Mz | 775,000 MHz 5,250 knz 77465834 MRz ~73.06 dem ~27.06 6B 763.000 MRz | 775.000 MHz 5.250 Kz 763 44355 Mhz ~75.56 dbm ~29.56 0B
775.000 MHz 775.900 MHz 100.000 kHz 77585818 MHz -56.06 dBm -43.06 dB 775.000 MHz 775.900 MHz 100.000 kHz 775 BB5 16 MHZ 63 80 cbm to a0 db
775,900 MHz 176,000 bz 20.000 kHz 775,99915 MH2 -59.47 dBm -46.47 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,99246 MHz -68.33 dBm -55.33 dB
776.000 MHz |  786.000 MHz 100.000 kHz 777.32468 MHz | 20.32 dém -9.68 dB 776.000 MHz 788,000 MHz | 100.000 kHz | 786.63936 MHz 20.12 dém -9.88 dB
788.000 MHz 788,100 MHz 30.000 kHz 78805759 MHz -67.91 dém -54.91 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01204 MHz -57.88 dBm -44.98 d&
788.100 MHz 793.000 MHz 100.000 kHz 788.21993 MHz -63.53 dBm -50.53 dB 788 100 MH= 793.000 MHz 100.000 kHz 785 11224 WHe 54 93 dBm 4193 b
753.000 MHz 205.000 MHz 6.250 kHz B05.74575 MHz ~75.55 dém -29.55 dB 753.000 MHz 806.000 MHz £.250 kHz 7599.91558 MHz -73.61 dBm -27.61 db
]" T = —
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Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Freguency | _powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,95804 Mz -62.52 dbm -16.52 db 763.000 MHZ 775.000 MAz 6,250 Kz 77343556 MHZ 7561 dbm 06108
775.000 MHz 775,900 MHz 100.000 kHz 77587527 MHz -31.55 dBm -18.55 d& 775.000 MHz 775,900 MHz 100.000 kHz 775,89505 MHz -47.11 dBm 3411 dB
775,900 MHz 176,000 bz 30.000 kHz 775,57456 MHz -35.40 dBm -22.40 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,92902 MHz -51.26 dBm -38.26 dB
776.000 MHz |  786.000 MHz 100.000 kHz 780.44156 MHz | £.01 dém -23.99 dB 776.000 MHz 788,000 MHz | 100.000 kHz | 782,62338 MHz 5.82 dBm -24.18 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.06259 MHz -44.54 dBm -31.54 d8 786.000 MHz 769.100 MHz 30.000 kHz 788.04780 MHz -32.37 dbm ~19.37 db
788.100 MHz 793.000 MHz 100.000 kHz 788.45000 MHz -35.70 dBm -26.70 dB 788 100 MH= 793.000 MHz 100.000 kHz 785 10734 e 26 47 dBm ie4T db
793.000 MHz B0C.000 MHz 6.250 kHz 793.14935 MHz -73.50 dém -27.50 d& 793.000 MHz 806.000 MHz £.250 kHz 793.14935 MHz -67.31 dBm -21.31 dB
]" T ; —
J1 "
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  Auimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
763.000 Mz | 775,000 MHz 5,250 knz 774,80220 MRz -74.31 dém 283148 763.000 MRz | 775.000 MHz 5.250 Kz 76588312 Mhz ~75.66 dBm -29.66 dE
775.000 MHz 775,900 MHz 100.000 kHz 77588966 MHz -51.99 dém -38.99 db 775.000 MHz 775.900 MHz 100.000 kHz 775.79076 MHz 53.86 dBm S0 PE B
775,900 MHz 176,000 M2 20.000 kHz 17599045 MHz -55.70 dBm -42.70 d8 775,900 MHz 776.000 MHz 30.000 kHz 775.98177 MHz -68.35 dBm -55.35 db
776.000 MHz | 766,000 MHz 100.000 kHz 77731269 MHz |{ 19.46 dBm ~10.54 d8 776.000 MHz 788.000 MHz | 100.000 kHz | 786.63936 MHz 19.59 dBm -10.41 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,08536 MHz -67.71 dém -54.71 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03232 MHz -56.81 dBm -43.81 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,25420 MHz -63.75 dBm -50.75 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 10734 MHZ ~55.00 B 4200 dB
793.000 MHz 806.000 MHz 6.250 kHz 793 46104 MHz -75.58 dBm -29.58 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.90260 MHz ~73.75 dbm -27.75 db
]" T = —
it i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum Sp um
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep RefLevel 24.70 dém  Offset 4.70 dB Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
20 dbipaildheck PaES 20 abifi Gheck Paks
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
0d [‘ﬂ | 0 dem |
-10 dBm =7 ‘ -10 dBm o \
-20 dBm j T -20 dBm _‘J T
-30 dem - — -30 dem / \"‘i
_an dam i _an dn, \\
SPURIOUS_LINE_ABS_ / Iy | SPURIOUS. LINE ABS_ / \
-50 dem ( \ -50 dem
-60 dBm j -60 dBm
70 dam -70 dem (
o [ e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit | Range Low RangeUp | RBW | Freguency |__Powerabs | aLimit
763.000 Mz 775,000 MHz 6.250 kHz 774,99401 MHz ~64.40 dBm -18.40 d& 763.000 Mz 775.000 MRz 6.250 khz 769.52747 MHZ 7563 dbrm ETE
775.000 MHz 775,900 MHz 100,000 kHz 775,89595 MHz -32.87 dém -19.87 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.38067 MHz 47.72 dBm 3472 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99286 MHz -36.40 dBm -23.40 dB 775.500 MHz 776.000 MHz 30,000 kHz 775.99965 MHz ~51.40 dbm “30.40 B
776.000 MHz | 766,000 MHz 100.000 kHz 78047752 MHz |{ 5.30 dBm -24.70 d8 776.000 MHz 789.000 MHz 100.000 kHz 782,99500 MHz 4.87 dém -25.13 dB
788.000 MHz 788,100 MHz 30.000 kHz 78807308 MHz -44.76 dBm -31.76 d& 788.000 MHz 788.100 MHz | 30.000 kHz | 768.08017 MHz -32.83 dBm -19.83 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,17587 MHz -40.47 dBm -27.47 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 10734 MHz ~26.85 B Clcesde
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -74.49 dBm -28.49 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.04545 MHz -67.80 dbm -21.80 dB
]" T ; —
it i
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6.250 kHz 77431069 MHz -74.89 dém -28.89 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.13886 MHz -75.78 dBm -29.78 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89775 MHz -58.63 dém -45.63 db 775.000 MHz 775,900 MHz 100.000 kHe 275 75560 MH= 63 52 dbm th 95 dp
775.900 MHz 776.000 MHz 30.000 kHz 775,99985 MHz -62.30 dém -49.30 dB 775.000 MHz 776,000 MHz 30,000 kHz 375.99476 MHz 58,44 dom o5 44 db
776.000 MHz | 788,000 MHz 100.000 kHz 77731269 MHz | 17.58 dém -12.42 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 17.49 dBm -12.51 dB
788.000 Mz 788,100 MHz 30.000 kHz 788,03981 MHz -68.04 dém -55.04 dB 788.000 MHz 788.100 MHz | 30.000 kHz | 768.00045 MHz -60.52 dbm -47.52 dB
788.100 MHz 793.000 MHz 100,000 kHz 78B,40554 MHz -63.93 dém -50.93 dB 788 100 MH= 783.000 MHz 100.000 kHz 785 11224 WHe 57 05 dBm 4405 db
793.000 MHz 508,000 MHz 5.250 kHz B0147403 MHz -75.53 dBm -29.63 dB 793.000 MHz B06.000 MHz 6.250 kHz 799,92857 MHz -75.04 dBm -25.04 dB
]" T = —
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Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Freguency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -66.69 dBm -20.69 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.13087 MAz -75.57 dBm -20.57 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -34.62 dém -21.82 dB 775.000 MHz 775.900 MHz 100.000 kHz 77587707 MHz -49.60 dBm -36.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94660 MHz -38.69 dBm -25.69 dB 275.900 MHz 776.000 MHz 30.000 kHz 77596928 MHz 53.99 dbm 20,99 dB
776.000 MHz | 788,000 MHz 100.000 kHz 78098102 MHz | .20 dBm -25.80 d& 776.000 MHz 788.000 MHz 100.000 kHz 782,75524 MHz 4.05 dBm -25.95 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.00654 MHz -46.91 dBm -33.01 d8 786.000 MHz 788.100 MHz | 30.000 kHz | 768.01474 MHz -34.04 dBm -21.04 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,18077 MHz -42.62 dBm -29.62 d 788,100 Mz 793,000 MHz 100,000 kHz 768,13671 MHz -30.18 dBm -17.18 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz ~75.02 dém =29.03 d8 793.000 MHz 805.000 MHz 6.250 kHz 793.07143 MHz -69.64 dbm -23.64 db
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6.250 kHz 774.23876 MHz -74.38 dém -28.38 dB 763.000 MHz 775.000 MHz 6.250 kHz 76542757 MHz -75.60 dBm -29.60 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87078 MHz -57.52 dém -44.53 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.80335 MHz -63.61 dBm -50.61 dB
775.900 Mz 176,000 bz 30.000 kHz 775,99695 MH2 -60.67 dBm -47.67 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,92073 MHz -68.09 dBrm -55.09 dB
776.000 Mz 788,000 MHz 100.000 kHz 777,61239 MHz 20.23 dBm -9.77 d8 776.000 MHz 788,000 MHz 100,000 kHz 78638761 MHz 20.21 dBm -9.79 d8
788.000 MHz 768,100 MHz 30.000 kHz 786,05550 MHz -67.61 d&ém -54.61 d& 786.000 MHz 769.100 MHz 30.000 kHz 788.00055 MHz -58.16 dbm ~45.16 db
788.100 MHz 793.000 MHz 100,000 kHz 790,41783 MHz -63.31 dém -50.31 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10245 MHz 5452 dBm 4180 de
793.000 MHz 205.000 MHz 5.250 kHz 794.50000 MHz ~75.62 dém -29.68 dB 753.000 MHz 806.000 MHz £.250 kHz 79818831 MHz -73.09 dBm -27.09 db
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763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -68.19 dBm -22.19 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -35.57 dBm -22.57 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.98257 MHz -38.35 dBm -26.35 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.58042 MHz 3.45 dBm -26.55 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09685 MHz -34.87 dBm -21.87 db
788,100 MHz 793,000 MHz 100.000 kHz 788.23462 MHz -30.56 dBm -17.56 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -61.62 dBm -15.62 dB
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -74.25 dém -28.25 de 763.000 MHz 775.000 MHz 6.250 kHz 76927572 MHz -75.79 dBm -29.79 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -56.85 dém -43.85 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.85370 MHz -63.77 dBm -50.77 dB
775.900 Mz 176,000 bz 30.000 kHz 775,99535 MH2 -59.30 dBm -46.30 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,94640 MHz -68.39 dBm -55.39 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 19.55 dBm -10.45 de 276,000 MH= 788000 MHe 100,000 kHz 286 28761 MHe 19 52 dBm 1048 dB
788.000 MHz 768,100 MHz 30.000 kHz 786.02762 MHz -67.55 dBm -54.55 d& 786.000 MHz 769.100 MHz 30.000 kHz 768.00904 MHz -59.30 dbm ~46.30 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,34930 MHz -63.43 dém -50.43 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 11224 MHZ 5553 dBm 4263 de
793.000 MHz 205.000 MHz 5.250 kHz 600,24026 MHz ~75.64 dém -29.64 dB 753.000 MHz 806.000 MHz £.250 kHz 79818831 MHz -73.81 dbm -27.81 db
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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -68.54 dBm -23.54 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80865 MHz -36.17 dBm -23.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90105 MHz -40.37 dBm -27.37 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.47253 MHz 2.58 dBm -27 .42 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.08337 MHz -34.43 dBm -21.43 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.10245 MHz -30.90 dBm -17.90 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -62.19 dBm -16,19 dB
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LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Freguency | Powerabs | = aLimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
762.000 MHz 775,000 MHz 6.250 kHz 774,34665 MHz ~75.03 dBm -29.03 d& 763.000 MHz 775.000 MHz 6.250 khz 770.61638 MHZ ~75.60 dBm -20.60 d&
775.000 MHz 775.900 MHz 100.000 kHz 775.89665 MHz -59.33 dém -46.33 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -63.75 dBm -50.75 dB
775.900 Mz 176,000 bz 30.000 kHz 775,99116 MH2 -63.15 dBm -50.15 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,94720 MHz -68.35 dBm -55.35 dB
776.000 MHz 788,000 MHz 100,000 kHz 77755245 MHz 17.29 dBm -12.71 d8 276,000 MH= 788.000 MHz 100,000 kHz 286 28761 MHe 17 30 dBm 1270 ds
788.000 MHz 768,100 MHz 30.000 kHz 786.03412 MHz -67.76 dém -54.76 d& 786.000 MHz 769.100 MHz 30.000 kHz 788.01703 MHz -60.98 dbm ~47.98 db
788.100 MHz 793.000 MHz 100,000 kHz 788.23462 MHz -63.74 dBm -50.74 dB 788,100 MH= 783.000 MHz 100.000 kHz 788 31294 MHZ 5351 dBm a0cide
793.000 MHz 806,000 MHz 6.250 kHz 802, 40909 MHz 5.7 dem | -29.57 793.000 MHz 506,000 MHz & 250 ks 758.05740 MHz 7441 cbm 26 4105,
T —
i - J1 £

14:0

Band Edge / Full RB

Spectrum I :%J
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -71.12 dBm -25.13 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -38.02 dBm -25.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97218 MHz -41.75 dBm -28.75 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.209271 MHz 1.45 dBm -28.55 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.09166 MHz -36.24 dBm -23.24 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.12203 MHz -32.08 dBm -19.08 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.09740 MHz -63.58 dBm -17.56 dB
~
[ ] o
Date- 14 SEP. 2020 13:55-24
Sporton International (Kunshan) Inc. Page Number : A131 of A219
TEL : +86-512-57900158 Report Issued Date : Mar. 12, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : ZMOFM150NA




SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 26 JUL.2020 04:33:26

Date: 26 JUL. 2020 04:31:00

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 749.26312 MHz ~64.50 dBm ~51.50 dB 30,000 MHz 763.000 MHz 100.000 kHz 64596177 MHz ~64.55 dBm -51.65 dB
806.000 MHz 1.000 GHz 100.000 kHz 943.13793 MHz -63.47 dBm -50.47 dB 806.000 MHz 1,000 GHz 100.000 kHz 954.86907 MHz -63.34 dBm -50.34 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -42.99 dBm -29.99 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -43,36 dBm -30.36 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98585 GHz -49,37 dBm -36.37 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.86286 GHz -40,24 dBm -36.24 d&
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 26.JUL.2020 04:34.52

Date: 26.JUL. 2020 04.36.04

Spectrum = [ spec o
Ref Level 0.00 dem  Offset 4.70 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 202.71839 MHz ~64.61 dBm ~51.61 dB 30,000 MHz 763.000 MHz 100.000 kHz 760.98526 MHz ~64.55 dBm -51.55 dB
806.000 MHz 1.000 GHz 100.000 kHz 95166967 MHz -63.42 dbm -50.42 dB 806.000 MHz 1,000 GHz 100.000 kHz 921.90555 MHz -63.20 dBm -50.20 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -42.86 dBm -29.86 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -44.,45 dBm -31.45 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.87186 GHz -49,44 dBm -36.44 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.81787 GHz -49.23 dBm -36.23 d&
—_— —
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LTE Band 13/ 5MHz
Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spec ué]

Ref Level 0.00 dBm Offset 4.70 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@1 Avgpwr
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E7.32200 MHz ~64.62 dbm ~51.62 dB 30,000 MHz 763.000 MHz 100.000 kHz 200.88681 MHz ~64.22 dBm -51.22 dB
806.000 MHz 1.000 GHz 100.000 kHz 950.02148 MHz -63.31 dbm -50.31 dB 806.000 MHz 1,000 GHz 100.000 kHz 923.74763 MHz -63.31 dBm -50.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -43.28 dBm -30.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -43.20 dBm -30.20 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92185 GHz -49,30 dBm -36.30 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91586 GHz -40.41 dBm -36.41 d&
—_— —

( I J o ( ) J

Dater 26 JUL.2020 04:49:35 Date: 26 JUL. 2020 04:48:03

LTE Band 13/ 10MHz
Middle Channel / QPSK Middle Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dem  Offset 4.70 dg Mode Auto Sweep Ref Level 0.00 dém Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit gheck PARS Limit heck PARS
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 109.42154 MHz ~64.62 dbm ~51.62 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.85682 MHz ~64.44 dBm -51.44 dB
806.000 MHz 1.000 GHz 100.000 kHz 961.72464 MHz -63.39 dbm -50.39 dB 806.000 MHz 1,000 GHz 100.000 kHz 972.6111% MHz -63.48 dBm -50.48 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -42,68 dBm -29.68 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -43,55 dBm -30.55 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85236 GHz -49.22 dBm -36.22 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.94836 GHz -49.35 dBm -36.35 dB
—
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FCC RF Test Report

Report No. : FG051416-03B

LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 26 JUL.2020 04:28:45

Date: 26 JUL. 2020 04:37:15

Spectrum u%;.( 5| im ué]
Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit Cf‘hnrk PAES Limit (thrnk
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E7.68841 MHz 64,50 dBm -51.50 dB 30,000 MHz 763.000 MHz 100.000 kHz 202.35207 MHz ~64.60 dBm -51.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 957.48676 MHz -63.48 dbm -50.48 dB 806.000 MHz 1,000 GHz 100.000 kHz 961.46177 MHz -63.45 dBm -50.45 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -47.05 dBm -34.05 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.99 dBm -33.99 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98785 GHz 4 dBm -36.44 db 3.000 GHz 8,000 GHz 1.000 MHz 6.89736 GHz 4 dBm -36,34 d&
{ 1 J L] ( )| L]

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
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Offset 4.70 de
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 202.35207 MHz ~64.60 dBm ~51.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 971.54473 MHz -63.14 dBm -50.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.27 dBm -34.27 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.82387 GHz -49,36 dBm -36.36 dB
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LTE Band 13/ 10MHz
Middle Channel / 64QAM

Spectrum L

Ref Level 0.00 dem Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
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RangeLow | Rangeup | RBW Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 188.32259 MHz ~64.66 dBm -51.66 dB
806.000 MHz 1,000 GHz 100.000 kHz 953.89955 MHz -63.31 dBm -50.31 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -47.,00 dBm -34.00 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.80537 GHz -49.42 dBm -36.42 dB
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saronas. FCC RF Test Report

Report No. : FG051416-03B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0058
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0009
20 Battery End Point 0.0046
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.20 6.93 6.49 6.43
Middle CH 5.30 4.84 6.17 8.26 PASS
Highest CH 3.74 5.07 6.87 8.26
Mode LTE Band 41/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 7.71 7.59 - -
Middle CH 6.23 7.39 - - PASS
Highest CH 8.03 6.06 - -
Sporton International (Kunshan) Inc. Page Number : A138 of A219
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SPORTON LAB.

F

CC RF Test Report

Report No. : FG051416-03B

LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 6AUG.2020 02:45.46
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Middle Channel / 1RB

Middle Channel / Full RB
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Highest Channel / 1RB

Highest Channel / Full RB

Date: 6 AUG.2020 02:46:24
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Report No. : FG051416-03B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Middle Channel / Full RB
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o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o e
0.0 0.0 ERTE
i 4
L | .
1E- 1E-
| X
1E 1E
. 1 |
u u t
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.89 dBm 28,78 dBm 6.89 d8 4.03 dB 6.75 dB 6.87 dB 6.93 dB Trace 1 21,23 dBm 20,43 dBm 9.10 d8 4.75 da 7.10 d8 8.26 d8 8.78 dB
| ——— | ———
L )i ) B e L i ] W e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=

Ref Level 26.00 dém  Offset 6,00 di

Ref Level 26.00 dém  Offset 6,00 di

Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
i
1E- e 1E- S
5 EEHN R
1E 1E
i
. . \
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20.21 dBm 27.91 dBm 7.70 d8 4.99 dB 6.96 dB Trace 1 21.93 dBm 20,13 dBm 8.20 d8 4.35 da 6.58 dB 7.59 d8 8.03 dB
I e—— | ———
~ I 4 ~ I 4 w8

Date: 6 AUG.2020 02:46:58

Date: 6 AUG.2020 02:46.48

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
N —
S
S
et
0.
4 R
. . |
1E < b TR
N 5 5
L \ \
I
1€ 1€ T
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,01 dBm 28.21 dBm 6.20 d8 4.17 dB 6.17 dB 6 B Trace 1 22,32 dBm 20,25 dBm 7.93 d8 4.23 da 6.43 dB 7.39 d8 7.80 dB
—— — L
L Jl J [ L )i ] SRR e

Date: 6 AUG.2020 02:47.08

Date: 6 AUG.2020 02:47.33

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o = -
bt i
N
0.0 0.0
< 3
1E- 1E-
X \ X
: |
1€ 1€ ¥
|
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,63 dbm 28,68 dbm 8.05 d8 .07 08 .16 0B 3 £.09 08 Trace 1 [ 2376 dbm 30,45 dbm 5.69 d8 3.10 d8 5.13 d8 5.06 d8 5.52 0B
I e—— I e———
L 1 J [ L )i ] (I
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saronas. FCC RF Test Report

Report No. : FG051416-03B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 485 | 488 | 973 | 973 | 14.42 | 14.12 | 20.10 | 20.14
Middle CH - - - 492 | 478 | 965 | 9.69 | 14.30 | 14.15 | 20.22 | 20.06
Highest CH - - - 474 | 486 | 963 | 9.73 | 14.30 | 14.15 | 20.10 | 20.06
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.81 - 9.65 14.12 - | 20.02
Middle CH - - - 4.73 - 9.71 14.33 - | 20.10
Highest CH - - - 4.86 - 9.87 1454 | - | 20.14
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s=amranas. FCC RF Test Report Report No. : FG051416-03B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- W1 Ml 18.95 aBm P MILAY 17.80 dBm|
20 - P - . 2.49678000 GHz 20 o - x ) 2.49979900 GHz,
ST STV VN PN \ 26.00 dB e WO AN g \ 26.00 dB|
0 ’l B 4.845000000 MHz| 0 ‘i B 1 4.875000000 MHZ|
Q factor 4 515.7 Q factor | 512.8
od 0d -
IF3
-10 dom -10 dem i
/ /
_z0d / -20 df Y
A ;') ~ f r R ad N A
T 8 LYk Vil e A AN [ pucl W ™y \ ol
¥ ATEm
40 -40
50 df =50 di
-60 dBm -60 dém
Tod 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,49878 GHz 18.95 dam nd8 down 4.845 MHz ML 2,499799 GHz 17.80 dam nd8 down 4.875 MRz
T 1 2,496102 GHz -7.59 dBm nd8 26.00 dB TL L 2.496072 GHz -8.47 dBm n 26,00 d8
T2 1 2,500948 GHz -7.06 dBm Q factor 518.7 T2 1 2.500948 GHz -8.41 dBm Q factor 512.8
L U J wa L JU J L]

Date: 6 AUG. 2020 02:36:31 DCate: 6AUG.2020 0236 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P MI[1] 19.27 dbm)| N 'H MI[1] 17.97 dBm
20 ” ) PP 2.59201100 GHz 20 - - 2.59158100 GHz,
Vs AN R 26.00 dB e iie AL e 26.00 dB
10 v B 1 4.915000000 MHz| 10 7 B ! 4.775000000 MHz
! Q factor L 527.4 Q factor 542.7
ad _ 0 !
¥ & b
-10 dBm: ¢ + -10 dém. £
r / ‘ !
20, -20 de —
BT BV = A T
il W CAWN A VATE S
-30d = o -30d —
40 -40
-50 df =50 di
-60 dBm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.502011 GHz 19.27 dam nd8 down 4.915 MHz ML 2.501581 GHz 17.97 dam nd8 down 4.775 WAz
T 1 2,590493 GHz ~7.24 dBm nd8 26.00 dB TL L 2,500592 GHz -8.15 dBm nd8 26,00 d8
T2 1 2,595408 GHz -7.19 dBm Q factor 527.4 T2 1 2.595368 GHz -8.01 dBm Q factor 542.7
L U J wa L JU J L]

Date: 6 AUG. 2020 02:37-11 Cate: 6 AUG.2020 0237 20

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
B 1 MiL1] 18.84 dbm) MiL1] 17.79 dBm)
20 2.68558200 GHz 20d 2.68587200 GHz
Y v ) - Y o : T, . ’
[ e e gy e 26.00 dB| N A A ey 26.00 d8}
0 T Bw \ 4.735000000 MHz 10 7 By \ 855000000 MHZ
| Qfa | 567.1 { Q fa 553.2|
od 1 - 0 d
¥ %
-10 dBm 1 By -10 dém
20 di -20 di !
s . \
o~ 2 /! ’ \
Y P b/l AN o e M ) 0\
-an a0
50 d 50 d
-60 dom -60 dem
70 d 70 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,685562 GHz 16.68 dBm nd@ down 4.735 MHz ML 2,685872 GHz 17.79 dBm nd@ down 4,855 MHz
T fy 2.685142 GHz -7.39 dam nds 26.00 dB TL L 2.685062 GHz -8.60 dam nds 26,00 da
T2 1 2689878 GHz -7.06 dBm Q factor 567.1 T2 1 2.689918 GHz -8.14 dBm Q factor 553
L ) - L )i ) L
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